
1752-08
1753-08

1752-07
1753-07

MIRROR

ASSEMBLY  INSTRUCTIONS

   Important: Be sure to check all packing material carefully for small parts which may come loose inside carton 
during shipment. Separate, identify and count all parts and metal hardware.
   Compare with parts list and hardware illustrations to be sure all parts are present. If any part(s) are missing 
or damage, contact your dealers customer services deparment. For efficient and fast service, please 
indicate the model number and the parts needed.

   ATTENTION:   Some lettered parts listed on the instruction sheets may not be in the parts bag, 
they may already be assembled. 
TOOLS REQUIRED
 (Not included)
Phillips Screwdriver

MODEL No. 

EACH UNIT SOLD SEPARATELY

1752-08-175 / 32217526
1753-08-114 / 32217538

HARDWARE:

WARNING INSTALL FURNITURE TIPPING RESTRAINT KIT

PAGE 1 OF 2

Bolt  8/32 x 1 1/4" 
Part No.HCPP-14
4 Pcs. INSTALLED

4 Pcs IN BAG

Bolt  8 x 1 1/8" 
Part No.HCPF-8118

2 Pcs

Support Mirror
Part No.HB-30 

(2Pcs) INSTALLED

CBA

 OAKW



C C
B

B
B

B

B

A
HCPP-14HCPP-14

HCPP-14HCPP-14

B

A

1753-08

HCPP-14

HB-30

A

B

HCPP-14HCPP-14

B

HCPP-14
B

C
HCPF-8118

MIRROR
ASSEMBLY  INSTRUCTIONS

Align the mirror supports with the holes, Secure with bolts 8/32"x 1 1/4". 
See diagram.

MODEL No. 

PAGE 2 OF2

Align supports with the holes on the mirror. Secure with bolt 8/32" x 1 
1/4" and pan head screw 8 x 1 1/8" . See diagram. 

Remove the mirror supports from unit mirror. See diagram.

1752-08


	Sheet1
	Drawing View28
	Drawing View29
	Drawing View44
	Drawing View55

	Sheet1(2)
	Drawing View66
	Drawing View68
	Drawing View69
	Detail View AA (1 : 1.5)
	Detail View AB (1 : 8)
	Detail View AC (1 : 2)
	Detail View AD (1 : 2)


